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RTREESBEHEPEN, DGEPBRBREBEP AT (The following samples was/were submitted and
identified by/on behalf of the client as) °

# 5% % #% (Sample Description) ;. BIRE BB HH (POLYPROPYLENE RANDOM COPOLYMER)

AL (Style/Item No.) : 5003,5018,5018T,5020,5050,5050M,5060,5060T,5070,5071,5070M,5090T
5200,5250T,5350T

Hesh A& (Color) : @aé&Fi#AE % (CLEAR)

otk B #1 (Sample Receiving Date) : 2010/04/09

) 2X 7 Ml (Testing Period) : 2010/04/09 TO 2010/04/15

K& R (Test Results) : HATFT—E (Please refer to next pages).

fay (Kng

Ray Changl Asst. Managenﬂ
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company FRIES AR - H S RIEEHZ M AT « AW SRR N R EW/EFA] - FAriin sl -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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WK &R (Test Results)
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;8] 2K 4% (PART NAME) NO.1 . BeErEPHeREEMHE RS (CLEAR POLYPROPYLENE RANDOM COPOLYMER)
1 i (PASS)

(Test Items) (Unit) (Method) (MDL) o1

ERMITEAZHEEN 71 PART 3% E v & R BB ERM L ALAZ HEEN 71 PART

## / EN 71 PART 3 Migration of 3:1994 / As per EN 71 PART 3:

certain elements 1994 (Al: 2000, AC:2000 and
AC:2002) (EN 71 & BS 5665 are
identical)

#Hi# / Soluble Antimony (Sb) mg/kg | F B S E RR T AL R RS 5 n.d.
M / ICP-AES

A AP / Soluble Arsenic (As) mg/kg A BEAEE T HR TR R RS S 2.5 n.d.
M / ICP-AES

w48 / Soluble Barium (Ba) mg/kg BRI AT RR TR LR RN S 10 n.d.
M / ICP-AES

ik / Soluble Cadmium (Cd) ng/kg |l B RIE ST R T A4S S 5 n.d.
M / ICP-AES

% di8% / Soluble Chromium (Cr) ng/kg |l B RIE ST SR T A4 R S 5 n.d.
M / ICP-AES

#th4% / Soluble Lead (Pb) ng/kg | BRAESTRR TR LG MU Y 5 n.d.
M / ICP-AES

@R / Soluble Mercury (Hg) ng/kg (A ERBSTRRTRILERMS | 5 n.d.
M / ICP-AES

A&ffi / Soluble Selenium (Se) ng/kg |l BRIE ST SR T A4 R 5 5 n.d.
M / ICP-AES

#zE(Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (*#ﬁﬂ:})
3. MDL = Method Detection Limit (77 74845 RAA)
4. "-" = Not Regulated (EIIEAE)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
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No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / % 27 42 4c 1 i v % B 4 26150
n s g s 1 gE A 4 K A 2
SRR LA t +3886 (07)301 2121 f+ 886 (07)3010867 WWW.tW.5gs.com

Member of the SGS Group



AL
Test Report
EEBPBTERNA R
FORMOSA PLASTICS CORPORATION

& M SR AR A M AT B AL — 381582 —
NO.1, SHIHHUA 1ST RD., LINYUAN TOWNSHIP, KAOHSIUNG COUNTY 832, TAIWAN

$E#%5(No.) : KE/2010/40800 B &I (Date) : 2010/04/15 & (Page) : 3 of 3

(R.0.C.)

*x 4Rt B (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. ThIS test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or avallable on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
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